
The International Journal of Engineering and Science (IJES) 

|| Volume || 10 || Issue || 3 || Series II || Pages || PP 48-56|| 2021 || 

ISSN (e): 2319-1813 ISSN (p): 20-24-1805 

 

DOI:10.9790/1813-1003024856                                  www.theijes.com                                                      Page 48 

Application of membrane filtration-ozonation (MFO) system for 

additional water treatment 
 

Jolanda Rihter Pikl1, Aleksandra Lobnik1, Nataša Uranjek2, Milenko Roš3 

1University of Maribor, Faculty of Mechanical Engineering, Smetanova 17, 2000 Maribor, Slovenia 
2Minicipaliy of Velenje, Koroška cesta 17b, 3320 Velenje, Slovenia 

3Environmental Protection College, Trg mladosti 7, 3320 Velenje, Slovenia 
[...]
The statutory limit value for TSS at the outlet is 35 mg/L [38]. In the WWTP’s effluent, the amount ranged from 

6.6 mg/L to 14.0 mg/L (average value 9.75 mg/L). After microfiltration, the value decreased to 0.3 mg/L and to 

0.5 mg/L (average value 0.4 mg/L), which means that microfiltration was successful. Treatment efficiency was 

98.9%. 

The results show that microfiltration can meet the quality requirements of processed irrigation water in 

agriculture. Regulation [1] sets the TSS value < 10 mg/L, which means that the processed water belongs to 

quality class A and applies to all irrigation methods for food plants consumed raw, the edible part of which is in 

direct contact with processed water, and roots and tubers for eating raw. 

 

Microscopic images of TSS 

The analysis of TSS was performed by filtrating 2 L of concentrate from R1. The effluent was filtered 

through a felt filter. The filter was photographed under a microscope (1600 x magnification). The microscopic 

image of the effluent was polluted with suspended solids and plastic microfibers (Figure 2).  

 
 

Figure 2: TSS on the felt filter after filtration of the effluent (1600 x magnification) 

 

After membrane filtration of the WWTP’s effluent, there were no more visible suspended solids (Figure 3) on a 

felt filter. 

 
Figure 3: TSS on the felt filter after using MFO system (1600 x magnification) 

 

Reduction of N and P compounds after microfiltration of effluent 

The total nitrogen value at the effluent ranged from 13.9 to 15.8 mg/L (average value: 14.7 mg/L), and 

after microfiltration 5.8 to 12.0 mg/L (average value: 8.3 mg/L). The total phosphorous value at the effluent 

ranged from 1.08 to 1.43 mg/L (average value: 1,24 mg/L), and after microfiltration 0.44 to 0.49 mg/L (average 

value: 0.47 mg/L). The main reason for such relatively high total N and P reduction is the decrease of TSS after 

microfiltration. The average total N reduction was about 44% and about 58% for total P. 

 

COD of effluent after MFO Process 

The COD value at the effluent ranged from 39 mg/L to 45 mg/L (average value 41 mg/L). After 

microfiltration, the value decreased to 12 mg/L and 14 mg/L, respectively (average value 13 mg/L), which 

http://www.theijes.com/


Application of membrane filtration-ozonation (MFO) system for additional water treatment 

DOI:10.9790/1813-1003024856                                  www.theijes.com                                                      Page 53 

means that the average treatment efficiency was 68.3%. After disinfection with ozone, the COD fell to 11.6 

mg/L and 12.4 mg/L (average value 12,0 mg/L). We can conclude that there was slight oxidation; the COD was 

partially removed after the ozonation step. The average treatment efficiency was 7.7% (Figure 4). 

 

 
Figure 4: COD concentration of effluent using the MFO process. 

 

Total coliform bacteria (MPN/100 m/L) in effluent using the MFO process 

The value of total coliform bacteria at the effluent was > 200.5 MPN/100 mL. The amount was reduced 

to 23.1 MPN/100 mL to 40.6 MPN/100 mL after filtration, indicating a treatment efficiency of 79.7% to 88%. 

After disinfection with ozone, coliform bacteria’s value decreased to <1 MPN/100 mL, which means that the 

treatment efficiency was close to 100% (Figure 5). 

The Regulation (Union, 2020) determines the bacteriological value of quality classes of processed 

water from A to D. The results show that microfiltration can achieve water quality corresponding to quality 

class B, i.e., up to a value of <100 MPN/100 mL. This water can be used in agriculture in all irrigation of food 

plants that are eaten raw and the edible part of which grows above the ground and is not in direct contact with 

processed water and processed food and non-food plants, including cultivated plants used to feed animals for 

milk and meat production. After ozonation of the filtered water, the processed water corresponds to quality class 

A, i.e., up to a value of <10 MPN/100 mL, which means that it corresponds to the use of all irrigation methods 

for food plants consumed raw, the edible part of which is in direct contact with the processed water, and roots 

and tubers were eaten raw. 

 

 
Figure 5: Total coliform bacteria in effluent using the MFO process, and treatment efficiency. 

 

Escherichia coli (MPN/100 mL) in effluent, using the MFO process 

The value of Escherichia coli at effluent was > 200.5 MPN/100 mL. The value decreased from 13.2 MPN/100 

mL to 14.8 MPN/100 mL after filtration, meaning that the treatment efficiency was about 93%. After 

http://www.theijes.com/


Application of membrane filtration-ozonation (MFO) system for additional water treatment 

DOI:10.9790/1813-1003024856                                  www.theijes.com                                                      Page 54 

disinfection with ozone, the value of E. coli decreased to <1 MPN/100 mL, which means that we removed 100% 

of E. coli (Figure 6). 

 
Figure 6: Escherichia coli (MPN/100 mL) in effluent using the MFO process, and treatment efficiency. 

 

Regulation (Union, 2020) determines the bacteriological value (E. coli) of quality classes of processed 

water from A to D. The results show that microfiltration can achieve water quality corresponding to quality 

class B, i.e., up to a value <100 MPN/100 mL. This processed water can be used in agriculture in all irrigation 

methods for food plants that are eaten raw and the edible part of which grows above the ground and is not in 

direct contact with processed water and processed food and non-food plants, including cultivated plants used to 

feed animals for milk and meat production. After ozonation of the filtered water, the processed water 

corresponds to quality class A, i.e., up to a value of <10 MPN/100 mL, which means that it corresponds to the 

use of all irrigation methods for food plants consumed raw, the edible part of which is in direct contact with the 

processed water, and roots and tubers were eaten raw. 

 

IV. CONCLUSION 
In the study of additional treatment of municipal wastewater effluent from a municipal treatment plant with 

membrane filtration, which was performed with a SiC membrane filter with pores of 100 nm and ozone 

generator (MFO), we can conclude the following: 

• Flow rate through membrane filter was 21,6 m3/h. 

• Ozone consumption was for disinfection was 13,4 g/m3. 

• Total suspended solids (TSS) are removed by membrane filtration up to 99%. 

• COD is removed from treated water (effluent) up to 55%. 

• N-total and P-total are removed from wastewater treatment plant effluent by membrane filtration up to 

44% and 62%, respectively. Most of the N and P compounds are part of removed suspended solids.  

• By membrane filtration, it is possible to remove practically all suspended matter present in municipal 

wastewater and biologically treated water. Microfiltration alone showed that it does not remove all 

microorganisms, and therefore, we used additional ozonation. 

• With additional ozonation (disinfection), some organic matter is removed, especially over 100% of 

total coliform bacteria (MPN) and Escherichia coli. 

The main advantages of MFO are small pump pressure for managing filtration, easy cleaning of the 

filter, and long-life resistant. 

Filtered water (effluent) thus complies with the legal definition under the EU Regulation (EU 

Regulation 2020/741, 2020) on minimum water reuse requirements. With microfiltration, we can get water 

quality B; after additional ozonation, we get water quality A. The MFO system could be introduced at treatment 

plants, as it would improve the outflow into the watercourse (less polluted watercourse - suspended solids), or 

the water would be reused for specific purposes, e.g., irrigation of agricultural land, process water of business 

http://www.theijes.com/


Application of membrane filtration-ozonation (MFO) system for additional water treatment 

DOI:10.9790/1813-1003024856                                  www.theijes.com                                                      Page 55 

facilities, horticultural and recreational purposes, accumulation (firewater, construction), or for groundwater 

enrichment. 

REFERENCE 
[1] EU Regulation 2020/741 of the European Parliament and of the Council on minimum requirements for water reuse, 2020. 

[2] S. A. Deowan, S. I. Bouhadjan, and J. Hoinkis, Advanced membrane bioreactors for water treatment. Philadelphia: Elsevier, 2015. 

[3] M. A. Kader, "A review of membrane bioreactor (MBR) technology and their applications in the wastewater treatment systems," 
presented at the Eleventh International Water Technology Conference, IWTC, Sharm El-Sheikh, 2007. 

[4] X. Zheng et al., "Overview of membrane technology applications for industrial wastewater treatment in China to increase water 

supply. . 105, 1-10.," Resour Conserv Rec, vol. 105, pp. 1-10, 2015. 
[5] S. K. Singh and A. Reghu, "Application of Membrane Bioreactor Technology for Waste Water Treatment and Reuse: Case Study of 

MBR Plant in Luxury Hotel in Delhi," Int J Innovat Res Sci Technol, vol. 1, pp. 238-245, 2015. 

[6] M. Roš and G. D. Zupančič, Wastewater Treatment (in Slovenian). Velenje: College of Environmental Protection, 2010. 
[7] L. Z. Kiss, I. Kovács, G. Veréb, C. Hodúr, and Z. László, "Treatment of model oily produced water by combined pre-ozonation–

microfiltration process," Deslain Water Treat, vol. 57, pp. 48-49, 2015. 

[8] W. Yin et al., "Fouling control of pre-ozonation on a submerged ultrafiltration system: Characteristics and mechanisms," 

Environment Technol Innovat, vol. 20, 2020, doi: 10.1016/j.eti.2020.101124. 

[9] M. R. Bilad et al., "Low-pressure submerged membrane filtration for potential reuse of detergent and water from laundry 

wastewater," Journal of Water Process Engineering, vol. 36, 2020, doi: 10.1016/j.jwpe.2020.101264. 
[10] Y. He et al., "Application of integrated ozone biological aerated filters and membrane filtration in water reuse of textile effluents," 

Bioresour Technol, vol. 133, pp. 150-7, Apr 2013, doi: 10.1016/j.biortech.2013.01.074. 

[11] V. Sundaram, K. Pagilla, T. Guarin, L. Li, R. Marfil-Vega, and Z. Bukhari, "Extended field investigations of ozone-biofiltration 
advanced water treatment for potable reuse," Water Res, vol. 172, p. 115513, Apr 1 2020, doi: 10.1016/j.watres.2020.115513. 

[12] H. Vatankhah, C. C. Murray, J. W. Brannum, J. Vanneste, and C. Bellona, "Effect of pre-ozonation on nanofiltration membrane 

fouling during water reuse applications," Sep Purif Technol, vol. 205, pp. 203-211, 2018, doi: 10.1016/j.seppur.2018.03.052. 
[13] K. Zhang, Z. H. Zhang, H. Wang, X. M. Wang, X. H. Zhang, and Y. F. Xie, "Synergistic effects of combining ozonation, ceramic 

membrane filtration and biologically active carbon filtration for wastewater reclamation," J Hazard Mater, vol. 382, p. 121091, Jan 

15 2020, doi: 10.1016/j.jhazmat.2019.121091. 
[14] I. Dongbum, N. Norihide, K. Yasuhiro, A. Michiko, and T. Hiroaki, "Pretreatment of ceramic membrane microfiltration in 

wastewater reuse: A comparison between ozonation and coagulation," J Environ Manage, vol. 251, pp. 1-7, 2019. 

[15] S. Lavrnić, M. Zapater-Pereyra, and M. L. Mancini, "Water Scarcity and Wastewater Reuse Standards in Southern Europe: Focus 
on Agriculture," Water Air Soil Pollut, vol. 228, no. 7, 2017, doi: 10.1007/s11270-017-3425-2. 

[16] S. Oniki, S. Tsuchiya, K. Tanimoto, and Y. Hosoi, "Location Planning of Wastewater Treatment Plants for Reuse of Treated 

Water," presented at the IEEE International Conference on System, Man and Cybernetics, 2018. [Online]. Available: 
https://www.semanticscholar.org/paper/Location-Planning-of-Wastewater-Treatment-Plants-of-Oniki-

Tsuchiya/8299b26f54dc5c46b5a681666a9c0898e24244ce. 

[17] S. Di Fraia, N. Massarotti, M. V. Prati, and L. Vanoli, "A new example of circular economy: Waste vegetable oil for cogeneration 
in wastewater treatment plants," Energ Convers Manag, vol. 211, 2020, doi: 10.1016/j.enconman.2020.112763. 

[18] A. Mavhungu et al., "Advocating circular economy in wastewater treatment: Struvite formation and drinking water reclamation 

from real municipal effluents," J Environ Chem Eng, vol. 8, no. 4, 2020, doi: 10.1016/j.jece.2020.103957. 
[19] D. Navarro, R. Cantero, E. Valls, and R. Puig, "Circular economy: The case of a shared wastewater treatment plant and its 

adaptation to changes of the industrial zone over time," J Clean Prod, vol. 261, 2020, doi: 10.1016/j.jclepro.2020.121242. 

[20] Directive 2006/118/EC of the European Parliamnet and of the Council on the protection of groundwater against pollution and 
deterioration, 2006. 

[21] UN. "United Nations Agenda for Sustainable Development." United Nations. 

https://www.un.org/sustainabledevelopment/development-agenda/ (accessed 18 November 2020. 
[22] UN, "UN World Water Development Report, Wastewater: The Untapped Resource," 2017. [Online]. Available: 

https://unesdoc.unesco.org/ark:/48223/pf0000247153 

[23] N. Vodopivec, "Challenges of reuse of treated (municipal) wastewater. Republic of Slovenia (in Slovenian)," Republic of Slovenia, 

Ministry of the Environment and Spatial Planning, Ljubljana, 2017.  

[24] G. Deviller, L. Lundy, and D. Fatta-Kassinos, "Recommendations to derive quality standards for chemical pollutants in reclaimed 
water intended for reuse in agricultural irrigation," Chemosphere, vol. 240, p. 124911, Feb 2020, doi: 

10.1016/j.chemosphere.2019.124911. 

[25] E. J. Jasinska et al., "Assessment of biomarkers for contaminants of emerging concern on aquatic organisms downstream of a 
municipal wastewater discharge," Science of The Total Environment, vol. 530-531, pp. 140-153, 2015. [Online]. Available: 

https://www.sciencedirect.com/science/article/pii/S0048969715301388. 

[26] X. H. Zhang et al., "Recent change in nutrient discharge from municipal wastewater in China's coastal cities and implication for 
nutrient balance in the nearshore waters," Estuarine, Coastal ans Shelf Science, vol. 242, 2020. [Online]. Available: 

https://www.sciencedirect.com/science/article/pii/S0272771419310364. 

[27] M. Yu et al., "Municipal wastewater effluent influences dissolved organic matter quality and microbial community composition in 
an urbanized stream," Sci Tota. Environ, vol. 705, 2020. [Online]. Available: https://doi.org/10.1016/j.scitotenv.2019.135952. 

[28] J. Tang, C. Zhang, X. Shi, J. Sun, and J. A. Cunninghsm, "Municipal wastewater treatment plants coupled with electrochemical, 

biological and bio-electrochemical technologies: Opportunities and challenge toward energy self-sufficiency," J Environ Manage, 
vol. 234, pp. 396-403, 2019. [Online]. Available: https://doi.org/10.1016/j.jenvman.2018.12.097. 

[29] R. V. Kunar, M. O. Barbosa, A. R. Ribeiro, S. Morales-Torres, M. F. R. Pereira, and A. M. T. Silva, "Advanced oxidation 

technologies combined with direct contact membrane distillation for treatment of secondary municipal wastewater," Prosess Safetz 
Environ Protect, vol. 140, pp. 111-123, 2020. [Online]. Available: https://doi.org/10.1016/j.psep.2020.03.008. 

[30] A. Lobnik. "Ecology and Environmental Protection (in Slovenian)." University of Maribor, Faculty 

https://silo.tips/download/ekologija-in-okoljevarstvo (accessed 10 December 2020. 
[31] J. I. Padrón-Páez, S. D.-L. Almaraz, and A. Román-Martínez, "Sustainable wastewater treatment plants design through 

multiobjective optimization," Comput Chem Eng, vol. 140, 2020, doi: 10.1016/j.compchemeng.2020.106850. 

[32] M. Roš, Modern wastewater treatment processes. Celje: Fit media, 2015. 
[33] D. Im, N. Nakada, Y. Fukuma, Y. Kato, and H. Tanaka, "Performance of combined ozonation, coagulation and ceramic membrane 

process for water reclamation: Effects and mechanism of ozonation on virus coagulation," Separ Purif Technol, vol. 192, pp. 429-

434, 2018, doi: 10.1016/j.seppur.2017.10.044. 